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PARTS CATALOG July 10th, 1995
TYPE 100
Parts List
Index Part No. Description
1 H1443625 Bracket - PIF - 4
2 H1443626 Bracket - PIF - 3
3 H1443420 Hook - H515
4 H1443618 | Cover - Right
5 H1443623 Side Plate Right
6 H1443640 Cover - SIMM Slot
7 H1443619 | Cover - Font Cartridge
8 H1443616 | Cover - Upper
9 H1443620 Spring - Font Cartridge
10 H1443624 Hook
11 H1443610 Base - Frame
12 H1443621 Guide - Font Cartridge
13 H0202318 Rivet - NRP345
14 H1443627 Insulating Sheet
15 H1443611 Side Plate
16 11050321 Edge Saddle - EDS25L
17 H1443615 Spring Plate
18 H1443612 Side Plate - Left
19 H1443617 Cover - Left
20 H1443622 Cover - Optional I/F
21 H5155355 Harness: PIF - Controller
22 H1444429 Guide Ralil
23 H5156075 PCB - Controller - A1
24 H5156060 PCB-PIF-L
25 16070841 Ferrite Core
26 H5155351 Harness: FDU - PIF
100 03530060Z | Philips Pan Head Screw - M3 x 6
101 03530160Z | Philips Pan Head Screw - M3 x 16
* H1443438 Decal - Operation Panel
* H1444335 Operator’s Manual - English
* H1444336 Operator’s Manual - German
* H1444337 Operator’s Manual - French
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Ricoh Technical Service
MB 12
New part added for Asia (Grounding Plate) to meet standards

Technical Support
MB Multi 6
Quick Reference Guide
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PARTS CATALOG July 10th, 1995
TYPE 130
Parts List
Index Part No. Description
1 H1443320 | Cover - Right
2 H1443302 Frame - Left
3 H1443317 | Spring Plate
4 H1444429 | Guide Rail
5 H1443305 Frame - Base
6 H1443330 | Cover - Upper
7 H1443619 | Cover - Font Cartridge
8 H1443620 Spring - Font Cartridge
9 H1443311 Fixing Bracket - Upper
10 H1443332 | Cover - RS232C
11 H1443314 Bracket - Font Cartridge
12 H1443301 Frame - Right
13 H1443321 Cover Left
14 H1443331 Cover - Rear
15 H1443306 Frame - Rear
16 H1443310 Bracket - PCB - Upper Left
17 H5156060 PCB-PIF - L
18 H1443309 Bracket - PCB - Upper Right
19 H5156075 PCB - Controller - A1
20 H1443308 Bracket - PCB - Lower Left
21 H5215354 Harness: FDU - PIF
22 H1443307 Bracket - PCB - Lower Right
23 H5155351 Harness: FDU - PIF
24 H1443622 | Cover - Optional I/F
25 H1443325 Fixing Bracket - Left
26 H1443313 Fixing Bracket - Lower
27 16070841 Ferrite Core
100 035300802 | Philips Pan Head Screw - M3 x 8
101 03530160Z | Philips Pan Head Screw - M3 x 16
102 09513006B | Sems Screw - M3 x 6
103 11050321 Edge Saddle - EDS25L
* H1443438 Decal - Operation Panel
* H1444339 Operator’s Manual - English
* H1444340 Operator’s Manual - German
* H1444341 Operator’s Manual - French
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